777parts.net — CATERPILLAR, KOMATSU, HITACHI, JOHN DEERE, TADANO, JCB, VOLVO, DOOSAN, HYUNDAI品牌的专业技术设备零件的在线目录
注意!
为了往查看完整的图片和零件的序列号,您必须先要注册登录

Caterpillar BG-230

What feature would you like to see on the 777parts next?

1495254 VENTILATION GROUP-PAVER

地沥青混凝土铺设工 Caterpillar BG-230
CATERPILLAR AP-800C BARBER-GREENE BG-230 Asphalt Pavers 9AL00001-UP (MACHINE) POWERED BY 3054 Engine FRAME AND BODY
1495254 VENTILATION GROUP-PAVER

149-5254 VENTILATION GP-PAVER
S/N 9AL1-UP; 1PM1-UP
AN ATTACHMENT

零件的略图

要查看图片和零件号码,您必须支付订阅。

得到充分利用
零件的略图 1495254 VENTILATION GROUP-PAVER   - 地沥青混凝土铺设工 Caterpillar BG-230 - CATERPILLAR AP-800C BARBER-GREENE BG-230 Asphalt Pavers 9AL00001-UP (MACHINE) POWERED BY 3054 Engine FRAME AND BODY | 777parts

Aggregate

号码名称Price request
1495254VENTILATION GROUP-PAVER  

List of spare parts

要查看图片和零件号码,您必须支付订阅。

得到充分利用
#号码名称数量
114***49HOSE AS 1
26V***54NUT (FACE SEAL) (13/16-16 THD)1
35S***79HEX HEAD CAPSCREW, 3/8 NC x 7/8 in. (22 mm) 15
48T***96WASHER-HARD- LINE FROM PIPE AS. TO GEAR 12
56V***01NUT (3/8-16-THD)(PLATE TO RH AND LH BRACKET AS)23
614***59COVER AS 1
714***00INLET-BLOWER 1
814***04HOUSING AS-BLOWER 1
98T***64BOLT (1/4-20X0.625IN) (1/4-20X0.625-IN)22
108T***05WASHER, FLAT-THIN(1/4) w/o Freespool Qty is 1222
1114***57PLATE 1
1214***56BLOWER GROUP-PAVER VENTILATION 1
3B***01SETSCREW-SOCKET (3/8X16X0.5-IN)2
1314***79PLATE-DUCT 2
1416***95STACK AS 1
6H***67HINGE 1
1514***94ANGLE 1
169B***37BOLT-(HOSE ASSEMBLY TO OIL COOLER 12
1714***93BRACKET 1
186V***35REDUCER-O-RING 1
194J***77SEAL - O - RING (11.23MM OD) 1
208T***96TEE-O-RING 1
218N***60SEAL--BUSHING TO SELECTOR VALVE GROUP 2
2214***98PLATE-ADAPTER 1
239G***54CLIP (10.5MM ID) 1
246V***37TEE-SWIVEL-O-RING (13/16-16 THD)1
2515***17ANGLE AS-SUPPORT 1
2615***18ANGLE AS-SUPPORT 1
2714***90PLATE 1
285K***90SEAL-TO HYDRAULIC COOLER INLET PORT 2
2914***99ANGLE 1
3014***69BAR 1
315E***46CHANNEL (21 CM)1
328T***23WASHER-HARD (13.5X25.5X3-MM THK)(BOLT TO SHIELD)2
333B***18COTTER PIN (.125" dia.) 2
3410***56ROD (PROP)1
355P***75WASHER-HARD (10.2X22.5X3-MM THK)(SHIELD TO A/C)36
3614***88PANEL AS (LH)1
7X***84LATCH-HANDLE 1
3714***86PANEL AS (RH)1
7X***84LATCH-HANDLE 1
3814***96ANGLE AS 1
3903***72BOLT (3/8-16-THD)2
4019***28MOTOR GROUP-GEAR -BLOWER FAN1
416V***23ELBOW-90 DEGREE (3/4-16 THD)1
423K***60SEAL PILOT MANIFOLD ON SEAL TO BOOM CHECK VALVE DRAIN2
436V***97SEAL (LATER MACHINES AND FIELD INSTALLED) 6
4414***96HOSE AS 1
4514***97HOSE AS 1
466V***44REDUCER-O-RING 1
476V***57NUT-FACE SEAL (1-7/16-12-THD)1
486V***98SEAL-O-RING -LINE FROM GEAR PUMP OUTPUT 4
496V***36REDUCER AS (CHECK) 2
508T***88ELBOW-90 DEGREE 1
513J***07SEAL VALVE ASSEMBLY TO SEAL- TUBE ASSEMBLY TO LOGIC VALVE4
526V***36ADAPTER (SEAL) (ORFS 11/16- 16; PORT 9/16-18)2
538T***35ELBOW-45 DEGREE 1
5419***25VALVE-SHUTOFF (PAVER VENTILATION)1
5514***51VALVE-FLOW CONTROL (BLOWER MOTOR)1
566V***82BOLT-PLT (5/16UNC X 1 1/8)4
578T***24WASHER-TO ASSEMBLE VALVE AS AND PLATES 8
586V***89NUT-FULL (5/16 X 18 THD) 4
5910***39KEY-SQUARE 1
606V***40TEE (SWIVEL)1
6116***11SCREEN (PAVER VENTILATION)1
6215***35TUBE 1
6315***26FILM-INSTRUCTION (VENTILATION)(INLET DUCTS AND BLOWER WHEEL)1
6415***02GAUGE-DIFFERENTIAL PRESSURE (PAVER VENTILATION)1
658M***71CLIP (use as required) 2
662M***39SCREW-MACHINE (1/4-20X0.25-IN)4
672D***35LOCKNUT (VISOR TO BRACKET) 6
6815***03BRACKET-GAUGE 1
6914***95HOSE (650-CM EACH)
ORDER BY THE CENTIMETER
REFER TO HYDRAULIC INFORMATION SYSTEM
SEPARATE ILLUSTRATION

1495254 VENTILATION GROUP-PAVER - 地沥青混凝土铺设工 Caterpillar BG-230 - CATERPILLAR AP-800C BARBER-GREENE BG-230 Asphalt Pavers 9AL00001-UP (MACHINE) POWERED BY 3054 Engine FRAME AND BODY | 777parts

粘结零件



Caterpillar专业技术设备零件的卖家

Add your company

* 要查看专业技术设备零件的销售商的联系信息,您需要注册登录